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13 Sample Test Report/ B iR a1 oo e 13

1.Compendium/fijid

The document details the electrical, mechanical and environmental specifications of a SMPS,
the power supply provides 18 W continuous output power.

FRHEMHA T —3K 18 WSS H IR JF e R S, St RIFREER.
The power supply shall meet the RoHS requirements.

HEHBIRRF & RoHS B3R,
1.1 Description/#i

Bl sVPs Adapter(Wall mount)/# % & e 3¢ [JSMmPs Adapter(Interchangeable)/m] # 3L E LA
[ ]SMPS Adapter(Desk-top)/s i L& AT 5% []Open Frame/FF k4544
[ ]SMPS Unit (With Case)/ #4557 [ ] Others/3Ata

2. Input Characteristics/# N4
2.1 Input Voltage & Frequency/#j\H E 5

The range of input voltage is from 90Vac to 264Vac with a single phase.

HONEETE: M 90Vac F] 264Vac, AR,

Minimum/&z /> Nominal/&i & Maximum/& K
Input Voltage/#i N\ HLJE 90Vac 100Vac~240Vac 264Vac
Input Frequency/#i AR 47Hz 60Hz/50Hz 63Hz

2.2 Input AC Current/AC # N\ HER
0.5Amax @ 100-240Vac input & Full load/#E 100 — 240 Vac By AFEEREME T Bk 0.5A F3HE

2.3 Inrush Current (cold start)/JR7E IR A BE3)
The inrush current will not exceed 60A at 100-240Vac input and Max load for a cold start at
25C
FE 100240V 3T A AR SA B JEBIFE 25°CHRE R A Reiid 60A
2.4 Average Efficiency/FF¥RE
While input 115Vac and 230Vac, the average efficiency is more than 85.0%.

The test point is at 25%, 50%, 75% and 100% of max load respectively.

fE# N\ 115Vac fl 230Vac %&M4F, FEIMER/MTF 85.0%.
TR A DI RB AR 25%,50%,75%F1 100%.

2.5 Energy Consumption /28 Th%E
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While input 115Vac or 230Vac and the output is no load,the input power loss must be
less than 0.1W
R 115Vac/230Vac i, RN T 0.1W

3. Output Characteristics/#y H4FPE
3.1 Static Output Characteristics <Vo & R+N>/E 234 H 4 <3 1 & So i+ 5>

Output Rated Load/&iE 71 # Output Range R+N Remark
Rate | Min. Load | Max. Load i B R G g 58 %
+24V 0.0A 0.75A 22.8V-25.2V 150mVp-p

Ripple & Noise: Measurement is done by 20MHz bandwidth oscilloscope and the outputparalleled
a 0.1uF ceramic capacitor and a 10uF electrolysis capacitor.
(test under the condition of rated input and rated output)
g A BRI REERIER 20MHZ i 56 FR ), B H 3 B RE R 0.1uF PR A —M 10uF
M MR, (FEBUE B S B TR

3.2 Line/ Load Regulation/Z /5 38

Output Load Condition/41 #5&kf4 Line Regulation | Load Regulation Remark
Rate Min. Load Max. Load LR HEGRE R %
+24V 0.0A 0.75A +3% 5%

3.3 Turn - on Delay Time/FF#lZER K &]
3S max. @ 100 Vac to 240 Vac input & Full load
7£ 100Vac 3| 240Vac I AFITHR M4 FHK 3S

3.4 Hold-up Time/3epl 41t A

5mS min. @ Full load &115Vac/60Hz input turn off at worst case
FE 115Vac BN\ BB ERRERBR TR, & 5mS

3.5 Capacitance Load/t &
While input 100~240Vac and capacitance load is 470uF, the adapter can turn on normally

and the output is in the rated range.
FEHIN 100~240Vac, 470uF FMEGBEKMT, EECEAEIEF L.
FHmt B EEEESEERET .

3.6 Output Overshoot / Undershoot/4H i i/ /R
10% max. When the power on or off

50f 13




IDEAL POWER LTD
SWITCHING MODE POWER SUPPLY

SPECIFICATION

LEIRFF/RYLET, 10%8 K

3.7 Output Load Transient Response/#iH 5 # B H N
the output shall not exceed 10% of the nominal output voltage, load flunctuation: from 20% to
80%, R/S: 0.25A/uS, frequency: 100Hz duration and 10mS at 80%.
B RS RE S A FR R FY 10%, S ERER ;. M 20%3] 80%, RF: 0.25A/uS, MiZ: 100Hz,
80% S HIFLEIT 9 10mS.

4. Protection Requirements/fRiER

4.1 Over Current Protection/ 2 f£$
Over Current Point Limited/ 3%t A BR#: T > 1.0A
The output shall hiccup when the over currents applied to the output rail, and shall be
self-recovery when the fault condition is removed

SRR, BHRGEANITRER, SERELRRE, kS ERELER

4.2 Short Circuit Protection/42 B {&
The input power shall decrease when the output rail short, the power supply shall no
damage, and shall be self-recovery when the fault condition is removed

S A BRI P A DR R A0, S BB LR S P 2 BB R IR R

4.3 Over Voltage Protection/id EARY”
The power supply shall protection when the output over voltage. The output shall latched and

shall be recovery when the fault condition is removed and power on again.

TR RAERER, PREARPER, HEEREER ERKEILEE.

5. Environment Requirements/3 85 E 5K

5.1 Operating Temperature and Relative Humidity/3/EiR/AEEER
0°C to +40°C
10%RH to 90%RH

5.2 Storage Temperature and Relative Humidity/f& a8 B ER
-20°C to +80°C
5%RH to 95%RH non-condensing @ Sea level shall be low 10,000 feet/{f&F 10,000 FE R

5.3 Vibration/#z3})
10 to 300Hz sweep at a constant acceleration of 1.0G(Breadth: 3.5mm) for 1Hour for

each of the perpendicular axes X, Y, Z

HESHZ: 10 to 300Hz, IEEE: 1.0G(HL#: 3.5mm), X, Y, Z =FEH AR A LIR30 1 /it

5.4 Drop in/&%
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Height: 1m; the product should be fell off on the hardwood with the thickness of20mm,
and the hardwood should be put on the base of the cement or on the ground without
flexibility. Apply one times on all surface.

BRERE:1 K, FBEBER 20mn KA £, BEEANBEK e BB R BT
PR b, FES 1 IR

6.Reliability Requirements/m] £k

6.1 Burn-in/Z&#1
The power supply shall be burn-in at least 4 Hours under normal input and

80% rated load at 40°C £5°C
PR EDEALE 40°C T 5CHIFEE K& 80%PA L& e &4 TR 4 /it

6.2 MTBF Quialification /5 &) R ik e i 6] {5 &
The MTBF shall be at least 50,000hours at 25°C, Full load and nominal

input condition

P35 1A R ik R R TR]: 227D 50,000 /M, 25°C R RAUERIAN S F T

7. EMI/EMS Standards/EMI/EMS #7#E

7.1 EMI Standards/EMI tr#E
|:| FCC Partlb class B

X] EN55022 [ ] EN55013 [ ] EN55014-1 [ ] EN61204-3 (CISPR 22)
[ ] AS/NZS CISPR22 [ ] AS/NZS CISPR13 [ ] AS/NZS CISPR14.1

[ ] GB9254 [ ] 6B13837 [ ] 6B17625. 1

[] 755022 [ ] 55013 [] 755014-1

[ ] KN22 [ ] KN13 [ ] KN14-1

[ ] CNS13438

7.2 EMS Standards/EMS

<] EN55024 [ ] EN55020 [ ] EN55014-2 [ ] EN61204-3

7.2.1 1EC 61000-4-2, electrostatic discharge(ESD) requirement/& ELHidh B E5R

Discharge characteristic/g B 1% Test level/Jli&R %4 Test criteria/JAbrHE
Air discharge/Z* S j{ +-8KV B
Contact discharge/4Z Al i +-4 KV B
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7.2.2 |EC 61000-4-4, electric fast transients(EFT) immunity requirement/ B SR BF AR Bk bk

Coupling/#ll ¥k Test level /MR 24 Test criteria/MiAbRHE
AC-input/AZHHA 0.5KV A
AC-input/AZHHA 1KV B

7.2.3 |EC 61000-4-5, surge capability requirement/{RiEHLILEER

Surge voltage/& o7 B JE Test criteria/MRPRHE

Differential mode/ZEM#E  +/-1KV

A

Common mode/3EfE  +/-2KV

7.2.4 Assessment criteria FYEhbrvE

Acceptable criteria Performance
EIE: 327 P gE
Performance is not allowed to be changed, any changes should be
A within the specified limits
HEARTRA; RMRSKERL, WAL TEE 7 R
ERTEEA.

During the testing process, the performance degradation is allowed
within the specifications of the product specification. After the
elimination, the equipment can return to normal and no reset or any
manual intervention is allowed. .

BAENMRXERE P, MR AV MR BEREEN, THRHER
JB, & RRE LR, AR HREAAEM T RPATTH.

8. Safety Standards/Zin#E

8.1 Safety Accord with/ZZ: F&inE
[ ] UL60950-1, CSA C22.2 NO.60950-1 [ ] UL60065, CSA C22.2 NO. 60065

[ ] UL1310

X IEC60950-1 [ ] IEC60065 [ ] IEC61558-1, IEC61558—-2-16

X EN60950-1 [_] EN60065 [ ] EN61558-1, EN61558-2-16

[ ] AS/NZS 60950.1 [ ] AS/NZS 60065 [ | AS/NZS 61558. 1, AS/NZS 61558. 2. 16
[ ] GB4943.1 [ ] GB8898

[ ] J60950-1 [ ] J60065 [ ] J61558-1, J61558-2-16

[ ] K60950-1 [ ] K60065

[ ] CNS14336-1 [ ] CNS14408

Note: AC pins corresponding to relative national standards.

TE: AL AC FBIXT R RL E 2K IR E.
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8.2 Dielectric Strength(Hi-pot)// B} 3R (B JE)
Primary to Secondary: 4242VVDC / 5mAMax / 60second(3 seconds for mass
production)

WMIZXFIRL: 4242VDC | 5SmAMax / 60 #p (4 =i i E WA ) 3 #)

8.3 Leakage Current/Jg it
0.25mAmax. at 264Vac / 50Hz / 7& 264Vac / 50Hz #AB, BARHER 0.25mA

8.4 Insulation Resistance/454FH$i
50MQ min. at primary to secondary add 500Vdc test voltage
RIS IR BN 500Vde AT IR, /N ZFHHT 50MQ

9. Outline Drawing/4M & B :
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10. DC Cord Drawing/DC &k HE:
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11. Marking Drawing/#8 & & :
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SWITCHING MODE
GMPOWER POWER SUPPLY
B P/N:DYS618-240075-17306D
MODEL:DYS618-240075W-3
INPUT: 100-240V~ 50/60Hz 0.5A MAX | m—) 385+ 01 sm0to1
OUTPUT: 24.0V = 0.75A ©~@—® MADEINCHINA 1017 )

CAUTION :

RISK OF ELECTRIC SHOCK

DRY LOCATION USE ONLY E
EFFICIENCY LEVEL: (VI) ’

17.5:0.1

1017 Where 10 represents the number of weeks
17 represents the number of year

The date niu change allordng fo prodnction
date change, if any spelial lircum sfanles, wiu
be nofiled by sales

Remark:
D Layout:Black Word on Silver Back ground

Material quality:Meta lized polyester
Rating of temperature:85C

song El ic Co.,Ltd.
Thickness:0.250. 01 ]:S Dongguan Dongsong Electronic Co., Ltd

E L. e REV: »
; . andas mS: R, T 4
Apply to lead-less Standard DYSB18.LB17306D | ccsts.2e007sws | 2 50 6 | BT A
R 2% L 1:1 “@ e xd #ifE
+0.05 2010 g MM i ——
o8| Jio20 0% 20170308 20 gl e

1 2 3 4 5 6

12. Package Drawing/B3r~EA:
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MECHANICAL DIMENSION:

L(mm) | W(mm) | H(mm)

PLASTIC BAG/PE4% PLASTIC BAG 210 130

WHITE BOX 94 60 90

|

CARDBOARD 395 255

PAPER CASE 405 265 300

WHITE BOX/[H &

PACKING METHOD:

|

GW 6.8Kg

PAPER CASE/4%4H

PACKING METHOD 16PCS/LAYER *3LAYERS
CARDBOARD/ 4§45 oTY 48PCS
J/ N.G 5.5Kg

13. Sample Test Report/kE FA#HR & -
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Customer:01097

Product Name: Swithing Mode Power Supply

P/N:DYS618-240075-17306D

Product Specification: AC100-240V 50/60Hz

DC 24.0V/0. 75A

Safety: BS

1te Testing Title Sample Number and Test Result
— Test Result
ms Items Condition 1 2 3 4 5 PASS
AC90V/60Hz DC 24.0 £ 1.2V 24.09 | 23.95 | 23.94 PASS
I Nolltoad ACISOV/50Hz | DC 24.0 + 1.2V 24.11 | 23.96 | 24.00 PASS
VO a.
. & AC264V/50Hz | DC 24.0 £ 1.2 V 24.11 | 23.98 | 24.00 PASS
2. AC90V/60Hz | DC 24.0 £ 1.2V 23.86 | 23.71 | 23.70 PASS
iul(li AC180V/50Hz | DC 24.0 + 1.2V 23.87 | 23.72 | 23.73 PASS
oa
+
voltag AC264V/50Hz | DC 24.0 = 1.2 V 23.87 | 23.74 | 23.73 PASS
e
Bas 3. AC90V/60Hz FULL LOAD (W) 20.65 | 20.50 | 20.52 PASS
e FUl(li AC180V/50Hz | FULL LOAD (W) 20.21 | 20.04 | 20.09 PASS
L
igaut AC264V/50Hz | FULL LOAD (W) 20.14 | 19.99 | 20.05 PASS
Ele b
power
CTt 4. AC115V/60Hz =85. 0% (Average Of 25/50/75/100% Loads) | g3.89 | 88.84 | 88.70 PASS
Z ;1 Efficienc [ aco30v/50H, | =85. 0% (Average Of 25/50,/75/100% Loads) | 83,94 | 88.80 | 88.70 PASS
5 AC90V/60Hz <150 mV (FULL LOAD) 110 105 100 PASS
Cha Ripple | AC180V/50Hz | <150 mV(FULL LOAD) 90 95 80 PASS
r-a & AC264V/50Hz <150 mV (FULL LOAD) 90 80 80 PASS
ct- noise
eri
sti |6 Standby power <0.1W 0.07 | 0.07 0.09 PASS
C . .
7. Short-circuit test Nooutput when short circuit happens work 0.13 0.14 0.14 PASS
normally after recovery (240Vac)
8. over—current 1.0 - 1.5 A (100Vac) 1.36 | 1.35 | 1.35 PASS
9. over—current 1.0 - 1.5 A (240Vac) 1.42 | 1.39 | 1.37 PASS
10, Noise test 40db MAX, 10CM 0K 0K OK PASS
11. Hi-pot test DC4242V 60S<<bmA OK OK 0K PASS
12. Temperature rise At normal tempferature 205 C, case surface K K K PASS
temperature rise <55°C
13. DC Cable size Customer Request:2.1%5.5%12. 0L =1. 5M 2.1 % 5.5 % 12.0 L = 1.5M H | PASS
Tos 1. High temperature 0 20°C M80°C M48H [196H OK 0K OK PASS
t 2. Low temperature W-20C 0-40°C M48H [J96H OK 0K OK PASS
sta | 3. Constant humidity W 40C 95%RH M48H [196H OK 0K 0K PASS
tmu | 4. Plugfest (male to | 3000 times Min 0K 0K ) PASS
® | 5, Burn-in test = 8hours AC100/240V each 4H full load 0K | OK | OK PASS
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